
   

 

 

 

 

Drinking Water Management System 
 

Annual Report 

 July 2020-June 2021 
 

 



   

Document control 
 

Document Drinking Water Management System Annual Report 

File No F19/2008 

Date 4th May 2022 

Prepared by Bobbie Brenton, Water Quality Officer Kempsey Shire Council 

On behalf of  

Wes Trotter, Manager Water and Sewer Kempsey Shire Council 

Approved by Robert Fish, Director Operations and Planning Kempsey Shire Council 

 

 

Report Revision History 

Version Date Details Review 

0.1 04/03/2022 First Draft Internal – Kempsey Shire Council 
Wes Trotter – Manager Water and Sewer 
John Nelson – Coordinator Water and Sewer Operations 
Scott Brown – Team Leader Water Treatment 
[...]
• Continuous improvement - implementation plan (IP) 

2.  DWMS Document Review 
 
The NSW Guidelines for DWMS require that all water suppliers review their DWMS and major 
components on an annual basis.  

Councils DWMS Risk Management Team undertakes annual internal reviews on the following DWMS 
documents.  

• Overall Manual 

• Sub plans (8 separate supply systems) 

• Water Quality Incident Response and Reporting plan  

• Risk Register and  

• Implementation Plan (IP).  

Based on the review outcomes, identified components are actioned and documentation updated as 
required. 



  DWMS Annual Report - 2020-2021 
__________________________________________________________________________________ 

__________________________________________________________________________________ 
Kempsey Shire Council          Page 2 
 
 

External reviews of Councils DWMS occur on a five (5) year basis or when deemed necessary by 
Council and/or NSW Health. VIRIDIS Consultants facilitated an external review in May 2018; this was 
finalized in June 2019 and adopted by Council in August 2019.  

Table 2.1 details internal review performed by Council during 2020-2021.   

Table 2.1 DWMS Document Revision History  

Document Version & Date  Updates Submitted to NSW 
Health and date 
submitted ?  

Overall Manual  4.4    24 June 21 Contact list, Stakeholder organisational names (DoI to DPIE), Spelling 
change of Thungutti to Thunggutti added to map overview. 
WaterOutlook as data storage management system, TEAMS (Microsoft) 
used document storage 

Yes, to NCPHU on 
14 July 2021 
 
 

Incident 
Response and 
Reporting Plan  

1.1   24 June 21 Contact List, position names, DoI to DPIE Yes, to NCPHU on 
14 July 2021 
 

Subplans & CCP 
Procedures 
 

Kemspey and 
Lower Macleay  

 
Crescent Head 

 
 

Hat Head  
 
 
 

South West 
Rocks 

 
Stuarts Point  

 
 

Willawarrin 
 
 
 

Bellbrook 
 
 

Thunggutti 

 
 
 
1.1    24 June 21 

 
 

1.1    24 June 21 
 
 

1.1    24 June 21 
 
 
 

1.1    24 June 21 
 
 

1.1    24 June 21 
 
 

1.1    24 June 21 
 
 
 

1.1    24 June 21 
 
 

1.1    24 June 21 

Note: Updates to Tables 3 and CCPs will commence at the start of the 
2021-2022 reporting period  
 
Table 3, CCPs SOPs, DoI to DPIE, position names, data storage change 
from F:Drive to WaterOutlook 
 
Figure 1, Table 3, CCPs SOPS, DoI to DPIE, position names, data storage 
change from F:Drive to WaterOutlook 
 
Figure 1, Table 3, CCPs SOPS and adjustment of CCP1 location, DoI to 
DPIE, position names, data storage change from F:Drive to 
WaterOutlook 
 
Figure 1, Table 3, CCPs SOPs, DoI to DPIE, position names, data storage 
change from F:Drive to WaterOutlook 
 
Figure 1, Table 3, CCPs SOPs, DoI to DPIE, position names, data storage 
change from F:Drive to WaterOutlook 
 
Figure 1, Table 3, CCPs SOPs and inclusion of pH correction at CCP3, DoI 
to DPIE, position names, data storage change from F:Drive to 
WaterOutlook 
 
Figure 1, Table 3, CCPs SOPs, DoI to DPIE, position names, data storage 
change from F:Drive to WaterOutlook 
 
Figure 1, Table 3, CCPs SOPs and inclusion of pH correction at CCP3, DoI 
to DPIE, position names, data storage change from F:Drive to 
WaterOutlook 

 
 
 
 
 
 
 
 
 
 
Yes, to NCPHU on 
14 July 2021 

Risk 
Assessment 

 
2.6    18 Oct 21 

Internal yearly review by Councils DWMS Risk Team and Coordinators 
for Water Maintenance and Water Operations. Minor review only, 
update of risks that had comments against them from desktop review 
before workshop meeting on the 18 October 2021   

Yes, to NCPHU 
apart of the 2020 - 
2021 Annual Report 
and Review 
meeting 

Implementation 
Plan 

 
8      29 Oct 21 

Internal annual review by the DWMS Risk Team and Coordinators for 
Water Maintenance and Water Operations on the 18th, 25th and 28th 
October 2021 
Update of positions and group names. Added new Status category of 
"Standing Item", reformatted and defined status categories  

Yes, to NCPHU 
apart of the 2020-
2021 Annual Report 
and review meeting  



  DWMS Annual Report - 2020-2021 
__________________________________________________________________________________ 

__________________________________________________________________________________ 
Kempsey Shire Council   Page 3 
 

3.  Supply Summary and Upgrades  
 
Kempsey Shire Council is located on the north coast of NSW, covering an area of 3,380 square 
kilometres, between the Pacific Ocean to the east, Five Day Creek in the west, Grassy Head to the 
north and Kundabung to the south.  

Council manages eight (8) water supply systems, providing drinking water to: 

• Kempsey - Lower Macleay (KLM), (includes the Lower Macleay towns and surrounding areas 
of Frederickton, Smithtown, Gladstone, Kinchela, and Jerseyville) 

• Crescent Head 

• Hat Head  

• South West Rocks  

• Stuarts Point  

• Willawarrin  

• Bellbrook  

• and the Thunggutti Aboriginal Community  

Figure 3.1 provides locality map of each of the Councils supply systems and Table 3.1 provides a 
summary of each of the water supply systems and any upgrades that have occurred during the 
reporting year.   



  DWMS Annual Report - 2020-2021 
__________________________________________________________________________________ 

__________________________________________________________________________________ 
Kempsey Shire Council    Page 4 
 

 

 Figure 3.1  Kempsey Shire Water Supplies  

 



Annual Water Quality Report 2020-2021 
_______________________________________________________________________________________________________________________________ 
 

_______________________________________________________________________________________________________________________________ 
Kempsey Shire Council                                            Page 5 
 

Table 3.1. Councils Drinking Water Supply Systems Summary 

Supply 
System 

Source Water Treatment Treatment 
Capacity 

Population serviced  Towns & Communities  
supplied  

System upgrades in 2020/21 

 

Kempsey 
and Lower 
Macleay 

 

Groundwater, 
Sherwood (from 
the Macleay River) 
 

 

Gas chlorine for disinfection 
and lime dosing for pH 
correction. 
 
 

 

20 ML/day 
 

 
 
 
 
 
~20 461 

 

 
Kemspey 
Frederickton  
Gladstone 
Smithtown 
Kinchela 
Jerseyville and surrounding 
rural regions as depicted on 
Figure 2.1 
New Burnt Bridge and Greenhill 
Aboriginal Communities   
 

 

 
 
No additional upgrades in either treatment 
train 
 
Additional Notes: 
Working on application for Section 60 
Endorsement for Option assessment and 
procurement for preparation of Concept 
Design. 
 

 

Steuart McIntyre 
Dam 
(Emergency 
Supply) 
From Groundwater 
Sherwood   

 

Aeration and Ultrasound for 
Algae Control, Chlorine 
(Sodium hypochlorite) dosing 
for disinfection. 

 
38.1 
ML/day 

 

Crescent 
Head 

 

Groundwater, 
Maguires Crossing 
Hat Head National 
Park 

 

Lime and CO2 dosing for 
increasing alkalinity and pH 
correction.  
Gas chlorination for 
disinfection. 

 

2.6 
ML/day 

 

~1500 permanent 
population 
 
~4500 holiday 
population 

 

Crescent Head 
Loftus Road Aboriginal 
Community  

 

No additional upgrades 
 
Additional Notes: 
Working on application for Section 60 
endorsement options decommissioning of the 
temporary storage tank to facilitate 
construction of New WTP. 

 

Hat Head 
 

Groundwater, Hat 
Head National Park 

 

Aerator for iron removal, 
soda ash for pH correction 
and chlorine gas for 
disinfection. 

 

2.6 
ML/day 

 

~350 permanent 
population  
 
~2000 holiday 
population 
 

 

Hat Head  
 

No additional upgrades 

 

South West 
Rocks 

 

Groundwater, Hat 
Head National Park 
 
 
 
 

 

Aeration, membrane 
filtration, lime for pH 
correction, chlorine (sodium 
hypochlorite) and 
fluoridation. 

 

6 ML/day 
 

~5700 permanent 
population 
 
~15 000 holiday 
population 

 

South West Rock 
Figtree Aboriginal Community 

 

Membrane renewal and associated system 
modifications 



  DWMS Annual Report - 2020-2021 
__________________________________________________________________________________ 

_______________________________________________________________________________________________________________________________ 
Kempsey Shire Council                        Page 6 
 
 

Supply 
System 

Source Water Treatment Treatment 
Capacity 

Population serviced  Towns & Communities  
supplied  

System upgrades in 2020/21 

 

Stuarts 
Point 

 

Groundwater 
 

Ferric dosing for coagulation 
and Iron and arsenic 
removal, sand filtration and 
chlorine gas for disinfection. 

 

2.7 
ML/day 

 

~1000 permanent 
population 
 
~4000 holiday 
population 

 

Stuarts Point 
Fishermans Reach 
Grassy Head  
 

 

Reservoir relined apart of the reservoir 
renewal program   
 
 

 

Willawarrin 
 

Surface water from 
Macleay River 
(bore on edge of 
river for gravel bed 
extraction) 

 

Chlorine (sodium 
hypochlorite) dosing. 
Soda ash for pH correction 
(new) 

 

200 kL/day 
 

 

~130 
 

Willawarrin 

 

 

pH correction facilities installed at treated 
water (disinfection) in June 2020 
 
Additional notes: 
Ongoing planning of land acquisition for 
design and Construction of a new WTP. 

 

Bellbrook 
 

Surface water from 
Macleay River 
(bore within river 
for gravel bed 
extraction) 

 

Multi-media filtration 
including arsenic removal, 
soda ash for pH correction 
and chlorine (sodium 
hypochlorite) dosing. 

 

140 kL/day 
 

 

~100 

 

Bellbrook 
 

Additional notes: 
Ongoing planning of WTP augmentation 

 

Thunggutti 
 

Surface water from 
creek (bore on 
edge of river for 
gravel bed 
extraction) 

 

Chlorine (sodium 
hypochlorite) dosing. 
Soda ash for pH correction 
(new) 

 

110 kL/day 
 

~120 
 

Thunggutti Aboriginal 
Community  

 

pH correction facilities installed at treated 
water (disinfection) in June 2020 
 

 

 

 



Annual Water Quality Report 2020-2021 
__________________________________________________________________________________ 
 

__________________________________________________________________________________ 
Kempsey Shire Council           Page 7 
 

4.  Critical Control Points 
 
A Critical Control Point (CCP) is defined as an “activity, procedure or process at which control can be 
applied, and which is essential to prevent a hazard or reduce it to an acceptable level” (NSW Ministry 
of Health 2013). These may be processes such as selective abstraction of raw water, filtration, 
disinfection, or reservoir integrity. For each CCP, a parameter, such as chlorine residual, can be 
measured to verify the effectiveness of the process or identify when corrective action is required.  

Operational Target, Alert Level and Critical Limits are determined for each CCP parameter to identify 
normal and out of normal operational conditions, where:  

• Operational Target identifies the normal operational conditions,  

• Alert Level indicates that the parameter is outside the normal conditions and corrective 
action may be required. 

• Critical Limit, if exceeded, indicates that process control has been lost and safe water quality 
can no longer be guaranteed.  

4.1 Data Collection and Monitoring 

 
Monitoring of CCPs is undertaken throughout Councils eight (8) supply systems, as per the 
requirements of Councils Drinking Water Management System (DWMS). System specific CCP 
Standard Operating Procedures (SOP) Tables (Appendix A) have been established for: 

• CCP1 - Abstraction from groundwater (Turbidity), 

• CCP1 - Abstraction from Steuart Macintyre Dam – Emergency Supply (Turbidity along with 
Algae, Toxins, Taste and Odour) 

• CCP2 - Filtration (Turbidity) 

• CCP3 - Disinfection (Free Chlorine and pH) 

• CCP4 - Fluoridation (South West Rocks at WTP and Gregory St Reservoir) 

• CCP5 - Reservoirs (Reservoir Integrity) 
 
Monitoring includes sample collection and analysis using laboratory and field instruments and real-
time monitoring of online instrumentation for pre and post treated water via telemetry.  

4.2  Non-Compliant Data  

 

The CCP exceptions, either Alert Level or Critical Limit, are managed by the Water Operators by 

undertaking corrective actions following the CCP Standard Operating Procedures (SOP) Tables 

(Appendix A) and through communications with the Team Leader Water Process.  

Water Operators enter operational monitoring results into Councils WaterOutlook data 

management system specific to each supply. If an entered result is outside of the targeted CCP 

operational range, WaterOutlook automatically records and notifies via email the Water Operators 

and Water Management team of the CCP exception (either Alert Level or Critical Limit). This email 

notification triggers the Water Operator to complete an “Incident Report” also within WaterOutlook.  

WaterOutlook assigns the incident report an “Incident Batch Number” for future reference and 

sends out an email copy of the report to the Water Operators and the Water Management Team. 

The incident report provides a record of the reason for the exception, the corrective actions 

undertaken and whether any further actions are required to ensure this exception does not occur 

again.   



  DWMS Annual Report - 2020-2021 
__________________________________________________________________________________ 

 
__________________________________________________________________________________ 
Kempsey Shire Council                    Page 8  

WaterOutlook tabulates CCP exceptions for each supply into “Monthly Run Reports”, these reports 

are further tabulated within WaterOutlook to produce “Water Quality Special Reports”. The Water 

Quality Special Reports  displays all monthly exceptions for each supply into a single table, tabulates 

a combined CCP monthly total and a running “year to date” (financial year) total. The CCP tables are 

used for reporting purpose to Council Management and to external stakeholders as required (Annual 

DWMS Water Quality report).   

For reporting purposes Alert Levels and Critical Limits are recorded as a discrete number, i.e., once a 

CCP falls outside of the Alert Level range and is in the Critical Limit range it is recorded at a Critical 

Limit only and is not counted in the Alert Level totals.   

4.3  Reporting  

 

In 2020-2021 fifty-three (53) CCP exceptions were reported. A 51% reduction from the one-hundred 

and nine (109) exceptions from the previous report year.  

Fifty-one (51) Alert Level exceptions and two (2) Critical Limit exceptions from seven-thousand, one 

hundred and sixty (7160) tests (Table 4.1). 

Of Councils eight (8) water supply systems, six (6) systems experienced CCP exceptions. 

CCP exceptions for the year are discussed for the supply systems in which they occurred in except 

for: 

• CCP1 - Abstraction from Steuart Macintyre Dam (Algae, Toxins, Taste and Odour); when not 
in use the monitoring details are captured in Section 9 – Monitoring Programs   

• CCP5 Reservoir inspections which is discussed in Section 5 – Reservoir Inspections 

 

CCP supply discussions reference the details provided in Table 4.1 and individual supply system CCP 

monitoring data graphs. 

CCP SOP tables for each supply system are provided in Appendix A. 

 



Annual Water Quality Report 2019-2020 
_______________________________________________________________________________________________________________________________ 
 

_______________________________________________________________________________________________________________________________ 
Kempsey Shire Council                 Page 9 
 

Table 4.1  Summary of Critical Control Point exceptions 2020-2021 comparison to 2019-2020 

 2019-2020 2020- 2021 CCP reduced/Increased from 
previous year  

Supply 
System 

CCP 
Numbers 

Control Point Hazard Control 
Parameter 

Alert 
Level 

Critical 
Limit 

Total No 
samples 

Alert 
Level 

Critical 
Limit 

Total No 
samples 

Alert 
Level 

Critical 